
MSF8470037000A

M. S. Foster & Associates
1866 N. Country Lane, Michigan City, IN 46360
Phone 219-879-9225 • Toll Free 888-452-4053
Fax 219-879-9313 • email: sales@msfoster.com  
www.msfoster.com  



1

1

2

2

A A

B B

2

16

B

M. S. Foster & Associates, Inc.

1866 N. Country Lane, Michigan City, IN 46360

Phone 219-380-3266 or 219-879-9225 • Toll Free 1-888-452-4053

Fax 219-879-9313 • email: sales@msfoster.com • www.msfoster.com

DRAWN

 

CHECKED

 

MFG

APPROVED

TITLE

 

SIZE
DWG NO

REV

 

SCALE

SHEET 1 OF 1

Ryan Kitkowski

Mark Hubertz

Michael Foster

SINGLE CAMERA WASH KIT

ASSEMBLY

MSF847-0037-000A

A

8/17/2013

NOTES:

      1.  WHEN USED WITH S.S. 

           CAMERA BOXES, REMOVE

           ITEMS 1, 2, 8, 16, & 18

           FROM KIT PRIOR TO

           SHIPPING.

 

      2.  ITEM 26 MUST BE DRILLED

           PER MSF146-0001-000

           SPECIFICATIONS

  

      3.  ITEM 28 NOT SHOWN

PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

1 1 MSF847-0026-000
ASSEMBLY, NOZZLE, ADJUSTABLE

2 2 MSF027-0003-003
NUT, PUSH-ON RETAINER

3 1 MSFW-634
VALVE, IN-LINE CHECK

4 1 MSFKV2T07-00
FITTING, TEE, 1/4 D.O.T.

5 2 MSF98438A230
WASHER, #10 EXTERNAL STAR

6 8 MSF90108A413
WASHER, 1/4 FLAT

8 1 MSFW-538
FITTING, REDUCER, 5/32 TO 3/32

9 1 MSFKV2H07-34S
FITTING, ADAPTER, 1/8 NPT TO 1/4 TUBE

10 1 MSFKV2L07-34S

FITTING, ADAPTER ELBOW, 1/8 NPT TO 

1/4 TUBE

11 8 MSF92865A540
BOLT, 1/4-20 X 1

12 2 MSF91735A827
SCREW, 10-32 X 3/8, PAN HEAD

13 8 MSF91831A029
NUT, 1/4-20, SELF-LOCKING

14 1 MSF434-0083-000
WIRE HARNESS, CAMERAWASH, SWITCH

15 1 MSF434-0084-000

WIRE HARNESS, CAMERAWASH, WASHER 

PUMP

16 1 MSF5174
BRACKET, NOZZLE MOUNTING

18 1 MSF9776T2
TUBING, .100 I.D., RUBBER, 12"

20 1 MSF22110984
GROMMET, WASHER PUMP

21 1 MSF24010738 PUMP

22 1 MSF832-0044-000
SWITCH, ROCKER, 12V, CAMERAWASH

23 1 MSF4200-04-5282
VALVE, SOLENOID

24 2 MSF112-0046-000
BRACKET, SUPPORT, RESERVOIR

25 1 MSF112-0047-000
BRACKET, SUPPORT, PUMP

26 1 MSFW-411
RESERVOIR, 1 GALLON

27 1 MSFGW-123-5
COVER, RESERVOIR

28 1 --
INSTALLATION MANUAL, CAMERAWASH

REVISION HISTORY

REV DESCRIPTION DATE

B CHGD NOTE 2 PART NUMBER

12/28/2013



These instructions describe the installation of an independent 
fluid and air cleaning system for vehicle-mounted cameras.

CameraWash



Make sure that the necessary clearance is 
available above the reservoir for filling.









M.S. Foster & Associates, Inc.



- 7- 

 

Step 16. Switch Wire Harness: 
Connect the loose red (+) 
wire to a fused circuit 
(8 to 10 amp). Attach the 
loose black (-) 

 

 

Three-Position 
Rocker Switch 

wire to a clean 
ground 

Fused 12V Circuit + 
(8 to 10 Amp) 

attachment point.  Use the Ground 

appropriate crimp terminals and tools. 
 
 
 
 

Step 17. Attach the wire harness to the switch. 
 
 
 

Reservoir & Pump 
 

 

Step 18. Route the Pump Harness 
from the Pump and 
Solenoid area to the cab. 
Feed the pin terminal 
ends through a grommet 
(not supplied). Insert the 
pins into the connector 
housing using as a guide the   
mating connector on the Air In 
Switch Harness. The green 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Air Solenoid 

wire goes in socket #1, the black in socket #2, the red 
in socket #3 and the white in socket #4.  Connect the 
two harnesses. 

 
 
 
 
 
 

Step 19. Connect the Harness to the Pump and Solenoid. At the 
Solenoid Valve, attach the red and white wire 
connectors to the two terminals that are "C" shaped. 
(See picture.) It does not matter which wire color goes 
on which terminal. 







‐10‐




